Permobil

Drawings Tilt Frame-Back Hinge

Legacy Seating Systems  
 
RS Seat  
Tilt Frame-Back Hinge  


 

Parts View

New Part Number Old Part Number Description Pos
NULL 314557 SEATPLATE 1.1
NULL 305640 STICKER MANUFACT.NO 2.1
NULL 613404 CABLE CLIP O3,2 3.1
600183 600183-99-0 BOLT MC6S 4x10 fzb 4.1
NULL 315799 PLATE 5.1
NULL 613100 SCREW ISO 10642 M8x3010.9 Fe/Zn 6.1
NULL 314612 SHAFT 7.1
601225 601225-99-0 CIRCLIP EXTERNAL SGA d=12 DIN471 8.1
NULL 314569 WHEEL 9.1
NULL 314568 WHEEL 10.1
NULL 1821292 BOW 11.1
NULL 316820 PLATE 12.1
NULL 316819 GEARING RING 13.1
601189 601189-99-0 BOLT MF6S 5x16 fzb 14.1
NULL 314908 PLATE 15.1
600184 600184-99-0 BOLT MC6S 4x12 fzb 16.1
NULL 602103 CABLE CLIP O6,5 17.1
600832 600832-99-0 BOLT MC6S 4x 6 fzb 18.1
NULL 314841 PROTECT 19.1
601366 601366-99-0 BHCS ISO 7380 M4x 6 10.9, Fe/Zn 5, C1 20.1
NULL 314842 POT 21.1
NULL 314602 BRACE TILT 22.1
NULL 612997 SCREW ISO 4762 M8x50 10.9 Fe/Zn 23.1
NULL 314920 BRACKET 24.1
NULL 1821306 CLAMP 25.1
600183 600183-99-0 BOLT MC6S 4x10 fzb 26.1
NULL 314941 BRACE 27.1
601165 601165-99-0 BOLT MC6S 5x16 fzb 28.1
NULL 316882 CONSOLE RIGHT 29.1
NULL 316606 CONSOLE LEFT 29.2
NULL 600110 SCREW ISO 4762 M10x20 Fe/Zn 30.1
600195 600195-99-0 BOLT MC6S 6x25 fzb 31.1
NULL 316875 HINGE RIGHT 32.1
NULL 316614 HINGE LEFT 32.2
NULL 613215 SCREW ISO 4026 M8x25 45H 33.1
NULL 600840-99-0 NUT ML6M 8 fzb 34.1
NULL 613009 BOLT DIN 603 M8x25 Fe/Zn 35.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 36.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 37.1
NULL 314936 BRACKET 38.1
600743 600743-99-0 BOLT MC6S 6x16 fzb 39.1
NULL 1821305 GENERAL MODULE 40.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 41.1
601381 601381-99-0 BOLT K6S 4x 8 fzb 42.1
612922 1821304 8 PORT JUNCTION HUB ICS C3G, MX, ALL CORPUS 43.1
600184 600184-99-0 BOLT MC6S 4x12 fzb 44.1
NULL 315164 HINGE 45.1
601187 601187-99-0 BOLT M4 x 10mm BHCS ZINC PLATED 46.1
NULL 612670 CABLE TIE HOLDER TM2S6 47.1
601777 601777-99-0 SCREW ISO 10642 M3x6 10.9 Fe/Zn 48.1
NULL 1821399 CABLE CHAIN Z08.20.028.0(x12) + 080.20.2(x1) 49.1
NULL 315625 BRACKET 50.1
601353 601353-99-0 BHCS K6S 5x10 fzb 51.1

Spare Parts Catalog - v2.0 (5)